<
MSW MANAGEMENT -Multidisciplinary, Scientific Work and Management Journal ‘Jkg‘ \iB
ISSN: 1053-7899 ME; |
Vol. 35 Issue 2, 2025, Pages: 2282-2292 HRoRVIRR

Pharmaceutical Industry Analysis and Wastewater Treatment Technologies

Siddharth Tulshiram Wanjarwadekar
Research Scholar, Environmental Department, Dr. Babasaheb Ambedkar Marathwada University, Aurangabad, Maharashtra,
India-431001
Dr. M. B. Mule
Senior Professor, Environmental Department, Dr. Babasaheb Ambedkar Marathwada University Chhatrapati
Sambhajinagar University, Maharashtra, India 431001
Corresponding Author: wanjarwadekarst2010@gmail.com
Abstract
The research assesses the effectiveness of a wastewater treatment facility serving pharmaceutical industrial hubs in Aurangabad,
[...]
Dr. Arif Khan, et.al. (2021) found that a study evaluating the performance of a 20 MLD Sewage Treatment Plant utilizing the
Sequential Batch Reactor (SBR) process at Old Somal-wada, Nagpur, India, yielded promising results. The research investigated
the efficacy of a pilot-scale SBR process in treating various wastewater quality parameters, including turbidity, total suspended
solids (TSS), total solids (TS), nitrogen compounds (ammaonia, nitrite, and nitrate), phosphate, chemical oxygen demand (COD),
and 5-day biological oxygen demand (BOD5) in municipal wastewater. The effluent concentrations of the targeted parameters in
the proposed SBR system were found to be below the local standards, outperforming the North Sewage Treatment Plant in
Dharan, Eastern province, Kingdom of Saudi Arabia (KSA), in terms of BOD5, COD, total nitrogen, and phosphate treatment
efficiencies. These findings suggest that SBR technology is suitable for wastewater treatment in remote areas of the KSA,
offering a high potential for reusability and sustainable wastewater management.
S. S. Kekane, et.al. (2020) found that water pollution caused by heavy metals is a significant concern. Water samples were
collected monthly from rivers near industrial areas between August 2017 and July 2018. Using Atomic Absorption
Spectrophotometry, the levels of Iron, Copper, Zinc, Manganese, Nickel, Chromium, Cobalt, and Lead were measured. The
study revealed that concentrations of certain heavy metals in the area are increasing at an alarming rate. The results indicated that
metal concentrations vary unevenly from east to west, as water flows towards the western zone and into the sea. It was observed
that industrialization in the area is contributing to the rising metal concentrations. Sampling stations more heavily impacted by
industrial discharge showed higher metal concentrations. Notably, significant contamination was detected for metals like Copper,
Chromium, and Nickel during the study.
Ashwini V. Padalkar, et.al. (2018) found that the results of the research and the coefficient of determination values from the
CETP data revealed the rates of pollutant removal over time, identifying areas of concern and potential solutions. The study
noted that, with the exception of O&G, parameters such as BOD, COD, and TSS exhibited variability in removal efficiency and
reliability. To address this issue, it is recommended that effluent release to the CETP be standardized in terms of hydraulic and
organic loading, and that treatment processes, particularly primary clariflocculators and aeration tanks, be optimized to improve
overall performance.
Ashok Kumar Popur, (2017), found that the disposal or treatment of bulk drug industry effluents poses a significant challenge
due to their detrimental impact on the environment. This approach entails conducting tests for parameters such as COD, BOD,
TDS, and SS at the Common Effluent Treatment Plant (CETP). The results are evaluated at various stages of effluent treatment,
comparing the measured properties to standard guidelines. Key factors, including performance, efficiency, energy consumption,
and economic viability, are assessed for each unit operation and compared to available design data, facilitating the design of new
plants with similar characteristics and increased capacity.

Table 2. Comparative Table for Previous Research Done

Author  / Year

Purpose of Study

Methodology

Key Results / Findings

J. Shanthi Sravan
et al., 2024

To explore integrated wastewater treatment
strategies for green energy generation and
resource recovery

Review of biological,
electrochemical, advanced
oxidation, and nano-enabled
treatment processes

Integrated and hybrid treatment approaches
enhance pollutant removal, resource recovery,
and support circular economy goals

Dhruvin Sojitra
et al., 2024

To assess the reliability of CETPs based on
compliance with discharge standards

Statistical reliability analysis using
government monitoring data

Wide variation in treatment reliability; many
CETPs underperform due to operational
inefficiencies

Bikram Jit Singh
etal., 2023

To identify emerging technologies and
sustainability frameworks

Systematic literature review (SLR)

Highlighted the importance of nanotechnology,
bioremediation, and circular

Harita Kumari et
al., 2023

To evaluate rare-earth doped metal oxide
nanomaterials for organic pollutant
degradation

Review of synthesis methods and
degradation mechanisms

Nanocomposites demonstrated high efficiency
and cost-effectiveness for
pollutant removal

Pooja Sharma et
al., 2022

To analyze pollution parameters and toxic
metals in pharmaceutical
wastewater

Physico-chemical analysis of
wastewater samples from
pharmaceutical industries

High BOD, COD, and heavy metals exceeded
permissible limits; tertiary treatment
deemed necessary

Anita Srivastava
et al., 2022

To review advancements in
biotechnological treatment of textile effluents

Review of integrated
Bioprocesses and multi-omics
approaches

Advanced biotechnological
techniques show promise but face operational
and economic challenges

Dr. Arif Khan et
al., 2021

To evaluate the performance of SBR
technology in wastewater treatment

Pilot-scale SBR performance
analysis

SBR showed high removal efficiency for BOD,
COD, nutrients, and solids, meeting
discharge standards

S. S. Kekane et

To assess heavy metal pollution in industrial

Seasonal sampling and AAS analysis

Elevated levels of heavy metals linked to

al., 2020 water bodies industrial discharge, posing
environmental risks
Ashwini V. To analyze pollutant removal efficiency and Statistical analysis of CETP Inconsistent removal efficiencies observed;
Padalkar et al., reliability of CETPs operational data process optimization recommended
2018

Ashok Kumar
Popur, 2017

To evaluate CETP performance in bulk drug
industries

Comparative analysis of influent—
effluent parameters and unit
operations

Highlighted need for improved design,
efficiency, and energy optimization in CETPs

https://mswmanagementj.com/

2286




&
MSW MANAGEMENT -Multidisciplinary, Scientific Work and Management Journal ‘Jkg‘ \iB
ISSN: 1053-7899 Mlx |
Vol. 35 Issue 2, 2025, Pages: 2282-2292 HRoRVIRR
Research Gap

The body of research on wastewater treatment technologies has made significant strides, encompassing biological processes,
advanced oxidation methods, nanotechnology, and integrated systems. Nevertheless, notable shortcomings persist in managing
pharmaceutical wastewater using Effluent Treatment Plant (ETP) systems. The majority of research concentrates on either
cutting-edge or emerging technologies at a theoretical or small-scale level, with inadequate consideration for their implementation
in existing pharmaceutical ETPs on a larger scale. Moreover, although assessments of the reliability and performance of Common
Effluent Treatment Plants (CETPs) and Sewage Treatment Plants (STPs) have been undertaken, there is a scarcity of in-depth,
plant-specific examinations that account for the intricate and varied composition of pharmaceutical wastewater, including active
pharmaceutical ingredients and persistent organic pollutants. The existing literature highlights a deficiency in thorough
evaluations of tertiary and advanced treatment phases within ETPs, despite the presence of residual contaminants following
conventional treatment. Moreover, the long-term stability, cost-effectiveness, and adherence to regulations of integrated ETP
systems in the pharmaceutical sector have received limited attention. As a result, there is a pressing need for comprehensive
studies that integrate performance analysis, advanced treatment integration, and sustainability assessments of ETP-based
wastewater treatment systems, specifically designed for pharmaceutical industrial effluents.

Research Methodology

The chosen study area comprises industrial hubs with a high concentration of pharmaceutical manufacturing facilities, where
Effluent Treatment Plants (ETPs) are typically implemented to handle wastewater from production, labs, utilities, and supporting
activities. These ETPs are engineered to purify mixed industrial wastewater prior to release or repurposing, adhering to MPCB
regulations.

This research focused on an Effluent Treatment Plant with a treatment capacity of 150 cubic meters per day, equivalent to 150
kiloliters daily. Throughout the study, the plant operated near its full capacity, with an average intake of around 150 cubic meters
daily. It processed a combined industrial wastewater stream from various sources, including production areas, labs, and support
facilities. The treatment process involved several phases: preliminary, primary, secondary biological, and final polishing stages.
Overall, the system adhered to a standard ETP design, utilizing physical, chemical, and biological methods to achieve effective
wastewater treatment.

ETPDETAILS

Effluent treatment plant Flow Diagram:

Capacity of ETP — 150 m3/day

Production _ o
- Oil & Grease 5 Equalization /
Removal tank Neutralization Tank
Tube Settler (Prima
. < Aeration Tank _— . l: v
Secondary clarifier clarifier)
i
- ] - ]
Sand Filter Carbon Filter
Srorage Tank
To Garden by . Treated water
pipelines storage Tank

Figure 4. Flowchart of Effluent Treatment Plants Capacity of ETP — 150 m3/day
Treatment Process Configuration
The treatment process begins with the removal of oil and grease from the raw effluent, followed by equalization and
neutralization to standardize wastewater characteristics and balance pH levels. The effluent then undergoes primary clarification
in a tube settler, where gravity settling removes settleable solids. Next, the clarified wastewater enters a secondary biological
treatment system, which includes an aeration tank that operates under aerobic conditions to break down organic matter. To
optimize nitrogen removal, the system uses pre-denitrification under anaerobic or anoxic conditions, followed by nitrification
under aerobic conditions. Secondary clarifiers support the biological treatment by separating biomass.

https://mswmanagementj.com/
2287



MSW MANAGEMENT -Multidisciplinary, Scientific Work and Management Journal
ISSN: 1053-7899
Vol. 35 Issue 2, 2025, Pages: 2282-2292

A fraction of the stabilized secondary sludge is returned to the primary clarifier, which enhances its settling characteristics and
boosts the average sludge retention time, resulting in improved treatment efficiency. The surplus sludge, a mixture of primary
and secondary sludge, is sent to sludge processing facilities for concentration and moisture removal. After stabilization, the
sludge undergoes anaerobic breakdown, producing biogas that is used to heat the digesters, thus aiding in energy conservation.
The clarified wastewater from secondary treatment is further purified by passing it through filters containing sand and activated
carbon to eliminate remaining particulate matter, color, and organic compounds. The purified water is then held in a storage
reservoir and reused for irrigation through a network of pipes, facilitating partial water reuse.
Analysis and Results
Wastewater samples were gathered from the ETP inlet and outlet at consistent intervals throughout the study. Eighteen sample
sets were examined to assess treatment effectiveness. Standard protocols for grab sampling were followed to guarantee accurate
representation of wastewater properties. The samples underwent analysis for crucial parameters such as pH, COD, BOD, TDS,
TSS, Chloride, Sulphate, and Oil & Grease content. All tests adhered to established methodologies endorsed by reputable
organizations for examining wastewater. The ETP's performance was evaluated by analyzing the difference in influent and
effluent levels of key parameters. Efficiency was calculated as the percentage decrease in pollutants throughout various treatment
phases. Final effluent quality was compared to SPCB discharge standards to determine compliance with regulations.
The analytical findings were organized and examined to detect patterns in the variability of incoming wastewater and the quality
of treated effluent. Special attention was given to decreasing indicators of organic pollution, including biochemical oxygen
demand and chemical oxygen demand, as well as adhering to limits for solid particles, dissolved substances, and oil and grease
content. The performance of the integrated effluent treatment plant in managing mixed industrial wastewater was evaluated based
on its overall ability to remove pollutants and consistently meet regulatory requirements.
The table below outlines the physicochemical properties of wastewater samples taken at the Effluent Treatment Plant's inlet
across eighteen events. Influent wastewater pH levels stayed within a slightly alkaline to near-neutral range, fluctuating
between 7.26 and 7.91, suggesting stable conditions that are conducive to biological treatment.

Table 3. Analytical Results on Effluent Treatment Inlet

Analysis on Effluent Treatment Inlet

PH bl TDS TSS yride thate & )
ase

79 3 2280 170
7.84 4 2240 180
7.55 ) 4600 240 ) )
7.62 ) 3840 170 ) )
7.84 ) 4480 190 ) )
7.91 ) 3160 240 . )
7.45 ) 4400 280 ) )
7.32 ) 4640 270 )

7.79 ) 2120 110

7.64 b 2600 120

7.81 4 2040 110

7.62 b 2080 130

7.7 ) 2110 140

7.68 ) 2090 160

7.26 2272 162

7.6 } 2280 170

7.45 2360 190

7.62 ) 2860 185

ent Treamuent Inlet Limits

=
=
=
-
-
—
—
u
—
—
—
-
-
-
-
-
-
-
=
=
&

Efflnent Treatment Inlet Pararmetners

Figure 1. Results on Effluent Treatment Inlet

https://mswmanagementj.com/
2288



MSW MANAGEMENT -Multidisciplinary, Scientific Work and Management Journal
ISSN: 1053-7899
Vol. 35 Issue 2, 2025, Pages: 2282-2292

ELSEVIER

The incoming wastewater showed a substantial organic burden, as evidenced by the significant fluctuations in Chemical Oxygen
Demand (COD) levels, which spanned from 840 mg/L to 8560 mg/L, and Biochemical Oxygen Demand (BOD) levels, which
fell between 228 mg/L and 2380 mg/L. The high COD and BOD levels in multiple samples suggest the presence of both
biodegradable and non-biodegradable organic substances, typical of industrial and pharmaceutical wastewater. The Total
Dissolved Solids (TDS) concentrations varied from 2040 mg/L to 4640 mg/L, and the Total Suspended Solids (TSS)
concentrations ranged from 110 mg/L to 280 mg/L, indicating a considerable amount of dissolved and suspended matter in the
wastewater. The high levels of solids can negatively impact treatment effectiveness if not properly managed during the initial
treatment phases.

The levels of chloride and sulphate fluctuated significantly, with chloride concentrations spanning 734-1920 mg/L and sulphate
levels between 198-245 mg/L. The presence of these high inorganic compound levels is attributed to the utilization of salts and
chemicals in industrial activities. At the inlet, oil and grease levels were low yet measurable, falling within the 2-7 mg/L range,
suggesting inputs from mechanical processes, utility systems, or supporting operations. The characteristics of the inlet
wastewater exhibit notable fluctuations and substantial pollutant loads, highlighting the necessity for an efficiently run and well-
designed ETP to achieve effective treatment and adherence to discharge regulations.

The table below shows the analysis of wastewater treated at the Effluent Treatment Plant's outlet, based on eighteen monitored
samples. The treated water's pH levels ranged from 7.45 to 8.10, demonstrating successful pH management and conditions
suitable for safe release and reuse.

Table 4. Analytical Results on Effluent Treatment Outlet

Analysis on Effluent Treatment Outlet

PH D TDS 5 loride phate & D
lase
8.01 760
7.94 750
8.1 1900
7.8 2000
7.9 220 0 82
7.7 240 0 76
7.88 210 0 85
7.66 240 0 45
7.84 190 40
7.81 180 0 30
7.92 205 35
7.75 210 38
7.99 179 40
7.8 170 46
7.45 150 48
7.8 165 50
7.55 140 55
7.7 160 58

https://mswmanagementj.com/
2289



MSW MANAGEMENT -Multidisciplinary, Scientific Work and Management Journal